Derek R. Guthrie
Water Quality Treatment Center
Regional Facilities Plan

2017

October 2017

Prepared for Kentucky Division of Water
300 Sower Blvd

Frankfort, KY 40601

P: 502.564.3410

Prepared by Louisville MSD
700 West Liberty Street
Louisville, KY 40203-1911
P : 502.540.6000



Derek R. Guthrie WQTC
Regional Facilities Plan 2017

TABLE OF CONTENTS

INTRODUCTION
Abbreviations and Acronyms

SECTION 1: Regional Facilities Plan Summary
1.1 Introduction and Background
1.2 Purpose of the Plan
1.3 Recommended Alternative
1.4 Cost of Proposed Plan
1.5 Planning Agency Commitments to Implement the Plan
1.6 Schedule of Implementation for Recommended Projects
SECTION 2: Statement of Purpose and Need
[...]
1inch equals 7,920 feet

Bullitt County

| @msd

-
Soil Taxonomy Classification Fine-silty, mixed, active, mesic Ultic Hapludalfs Fine-loamy, mixed, semiactive, mesic Ultic Hapludalfs

C:S Udorthents

Fine-silty, mixed, superactive, mesic Ultic Hapludalfs

Fine-silty, mixed, active, mesic Typic Paleudalfs Fine-loamy, mixed, active, mesic Ultic Hapludalfs

Fine-loamy, mixed, active, mesic Typic Hapludults

Fine-silty, mixed, active, mesic Typic Hapludalfs

Fine-silty, mixed, superactive, mesic Typic Endoaquolls Fine-silty, mixed, active, mesic Oxyaquic Fragiudalfs Fine, mixed, active, nonacid, mesic Typic Endoaquepts oot Couady Tformadion Congorsiun

Fine-silty, mixed, semiactive, mesic Typic Fragiudults Fine-silty, mixed, active, mesic Fluventic Hapludolls Fine, mixed, active, mesic Typic Hapludalfs

RERRRR

Copyright © 2017, LOUISVILLE AND JEFFERSON

XRRRRER

RARRRRR

Fine-silty, mixed, semiactive, mesic Typic Fragiaqualfs Fine-silty, mixed, active, mesic Fluvaquentic Eutrudepts Fine, mixed, active, mesic Typic Argiudolls COUNTY METROPOLITAN SEWER DISTRICT (MSD),
. . . L . . . . . . . . . . . . . ) . . LOUISVILLE WATER COMPANY (LWC),
Fine-silty, mixed, semiactive, mesic Aquic Fragiudalfs Fine-silty, mixed, active, mesic Dystric Fluventic Eutrudepts Ci)? Coarse-loamy, mixed, active, nonacid, mesic Mollic Udifluvents LOUISVILLE METRO GOVERNMENT, and
] JEFFERSON COUNTY PROPERTY VALUATION
25 Fine-silty, mixed, active, nonacid, mesic Fluventic Endoaquepts @\S Fine-silty, mixed, active, mesic Aquic Fragiudalfs CS Coarse-loamy, mixed, active, mesic Fluventic Hapludolls ADMINISTRATOR (PVA).
N - All Rights Reserved.

Fine-silty, mixed, active, nonacid, mesic Fluvaquentic Endoaquepts | S Fine-silty, mixed, active, mesic Aeric Fragiaqualfs Not rated or not available )

\_ Y a quep k4 g1aq L\S Y, Map Prepared by MSD GIS Services and Records

Map Created: 9/27/2017




Table 5- 2 State, Local Parks and Recreational Areas

Derek R. Guthrie WQTC
Regional Facilities Plan 2017

Name Type ACRES
Alex Farnsley Golf Course Recreation 27
Bethany Memorial Cemetery 61
Black Mudd Neighborhood Park 18
Blue Lick Community Park 21
Blue Lick Optimist Park Community Park 23
Bobby Nichols Golf Course Recreation 109
Cane Run Neighborhood Park 11
Different Strokes New Cut Road Recreation 68
Fairdale Mini Neighborhood Park 0.4
Farman Neighborhood Park 4
Fern Creek Community Park 30
Green Meadows Cemetery Cemetery 50
Highview Community Park 40
Jefferson Memorial Forest Regional Park 4974
Kulmer Reserve Community Park 24
Lake Dreamland Neighborhood Park 14
Louisville Memorial Gardens Cemetery 56
McNeely Lake Major Urban Park 741
Medora Neighborhood Park 4
Nelson Hornbeck Neighborhood Park 19
Okolona Neighborhood Park 15
Penn Run Golf Course Recreation 28
Resthaven Cemetery Cemetery 1
Riverside Gardens Neighborhood Park 10
Riverside, The Farnsley- Moreman Landing Major Urban Park 301
Riverview Community Park 46
Roberson Run Neighborhood Park 14
Shively Park Community Park 21
South Park County Club Recreation 268
Sun Valley Community Park 39
Sun Valley Golf Course Recreation 166
Sylvania Neighborhood Park 11
Waverly Major Urban Park 188
Wildwood Country Club Recreation 141
Woodhaven Country Club Recreation 184
TOTAL 7,700
Section 5 October 2017

Existing Environment Page 6 of 6



Derek R. Guthrie WQTC
Regional Facilities Plan 2017

SECTION 6: EXISTING WASTEWATER SYSTEM
6.1 ONSITE SYSTEMS

The DRG WQTC planning area contains sections in extreme southern and southwest Jefferson
County that have on-site treatment systems, mostly septic tanks. These on-site wastewater
treatment systems exist in areas yet to receive sewer service. One focus of this report has been
planning and implementing sewer extensions to provide sewer service to these areas so that on-
site systems will be eliminated. LOJIC data was used to estimate the number of addresses
using septic tanks or other on-site treatment methods. The number of on-site treatment systems
is the total number of addresses from the LOJIC database minus the total number of addresses
estimated using MSD or private treatment facilities. It is estimated that 2,877 households are
currently utilizing the on-site treatment system in the DRG WQTC planning area. Suspected
locations of onsite systems are shown in Figure 6-1. There are no known or reported straight-
pipe discharges in the DRG WQTC planning area in Jefferson County.

MSD has eliminated all private package treatment plants within the DRG WQTC planning
area. The last remaining private treatment plants were Silver Heights WWTP (KY0029416)
and McNeely Lake Treatment WWTP (KY0028801) which were eliminated in 2014 and 2016
respectively.

6.2 PHYSICAL CONDITIONS OF EXISTING WASTEWATER TREATMENT
PLANTS

The DRG WQTC planning area includes one regional plant which is a major focus of this

facilities plan. Flow projections, presented in Section 7 show projected flows for this planning
period.

The DRG WQTC is located at 11601 Lower River Road. The WQTC effluent discharges to the
Ohio River at mile point 358.1 (USACE river mile 623.3). The DRG WQTC was issued
KPDES Permit No. KY0078956 that specifies the effluent limits for the facility. Table 6-1
summarizes the current KPDES effluent limits.

Section 6 October 2017
Existing Wastewater System Page 1 of 15



gredMaps\DRG Action Plan Update\MXDs\Septi

L \m sgiisT

2D, T, - .
z K 4 5, AYLORSVILLE Rp 3 Figure: 6-1
MILLERS LN 3 & S A @
EAS ™ 2 %
Q{‘/ 7 36\0 DEREK R. GUTHRIE FACILITES PLAN UPDATE
= o 7 ) % 7R LOUISVILLE AND JEFFERSON COUNTY
a “O: 6\& N METROPOLITAN SEWER DISTRICT
s z K7 & z 3
" %) MORRIS FORMAN o QF 4 S
- SERVICE AREA y %o % © SUSPECTED LOCATIONS
S E N o < z .
2 ) ; L gyp z OF ONSITE SYSTEMS
X Sy
3 % $
< o
L& o
X m
e  Septic Tanks
o 6 MSD Regional Treatment Plant
& 2 £ (3
S ; % ‘ MSD Treatment Plant
= 2 ;c
S £ 3 %L 6 Private Treatment Plant
: %
§ = [ & Streams
Q§ s E 4 Expressway
§ E Major Roads
%\‘V 2 ====== Jefferson County Boundary
iy
u,\\\'\““‘{n Pond Creek Watershed
Mill Creek Watershed
Currently Not Serviced
D Planning Area Boundary
.0t A OUTERLoop . 0 ¥ ook
g * g o
= 3 y CEDAR CREEK
g 5 =
s Y Li g N
§loy e .o
* G 5 ‘0 . DURBI@BRANCH Q
® & .o o . ° S
X . -N.. ~.. .o .
RO S fids
. o8y
v F . : g
. - : i‘;;'-.- '-':&‘8:9 ° * ANITA BRANCH: S
: < :. ..° . : K%o
0. % g e }’?ym
2 BULLITT HILLS = e _
E 0 0.75 1.5 Miles
c | ! |
9 I T 1
§ 1inch equals 1.5 miles
-
o3
c
K
&
Bullitt County

¢Omsd

A namsrin Cosndn

Copyright (c) 2017, LOUISVILLE AND JEFFERSON
COUNTY METROPOLITAN SEWER DISTRICT (MSD),
LOUISVILLE WATER COMPANY (LWC),
LOUISVILLE METRO GOVERNMENT, and
JEFFERSON COUNTY PROPERTY VALUATION
ADMINISTRATOR (PVA).

All Rights Reserved.

Map Prepared by MSD GIS Services and Records

Map Created: 7-APR-2017




Derek R. Guthrie WQTC
Regional Facilities Plan 2017

Table 6-1 KPDES Permit Limits DRG WQTC

Quantity or Loading Quality or Concentration
Parameter (Ib/day) (mg/L)
Monthly | Weekly Monthly Weekly Average
Average | Average Average
Flow, Design (30 MGD) - - Report Report
Biochemical Oxygen 7506 11259 30 45
Demand (5-day)
Total Suspended Solids 7506 11259 30 45
Fecal Coliform Bacteria - - 200 400
(N/100 ml)
Ammonia (as N) 5004 7506 20 30
Phosphorus (as P) Report Report - -
TKN (as N) Report Report - -
Dissolved Oxygen not less than 2.0 mg/L
Total Residual Chlorine - - 0.019 0.019
(TRC) Daily Max Daily Max
Toxicity, Acute (Quarterly) 1.0 Tya
pH Range 6.0-9.0
% Removal of TSS 85%
% Removal of BOD 85%

6.2.1 DRGWQTC

The DRG WQTC was constructed to serve the residential, commercial/industrial and public
users in the Mill Creek and Pond Creek Watersheds. DRG WQTC has been in service since
1985 with an initial capacity of 15 MGD. An expansion in 2004 increased the design annual
average daily flow of 30 MGD. As part of the MSD’s IOAP response to the ACD, the facility
was expanded to receive peak flows up to 300 MGD, treating peak flows of 200 MGD and
pumping flow in excess of 200 MGD to a 17 million gallon flow equalization basin. Excess
wet weather flow is stored in the equalization basin until plant capacity exists for treatment, at
which time the equalization basin is drained by gravity back into the Raw Wastewater Pump

October 2017
Page 2 of 15

Section 6
Existing Wastewater System



Derek R. Guthrie WQTC
Regional Facilities Plan 2017

Station. Construction of the improvements began in 2010 and the Wet Weather Treatment
Facility was substantially operational in 2012.

The DRG WQTC is typically operated as a contact stabilization treatment facility. Influent
flow receives preliminary treatment via screening and up to 200 MGD is pumped to grit
removal. After grit removal, the wastewater flows by gravity to the aeration basin, where it is
combined with return sludge in the contact basins. Flow then enters secondary clarification
with return sludge entering into the stabilization basin. The clarifier overflow is directed to the
sodium hypochlorite disinfection process and removal of chlorine residual before discharge to
the Ohio River. The facilities added in 2010 - 2012 include a new 350 MGD screening facility,
a new influent pump station with a firm capacity of 205 MGD, a wet weather pump station
with a firm capacity of 114 MGD, short-term detention basin and a 17 million gallon flow
equalization basin, expanded grit collection, one new aeration basin, six additional clarifiers,
and expanded chlorination channels. Figure 6-2 shows a flow schematic of the plant. The
design capacity for each treatment process is listed in Table 6-2. The peak flow capacity of the
DRG WQTC is 200 MGD. In 2016 the plant averaged 35.0 MGD which is 58.3% of the
requested 60.0 MGD permit capacity.

Table 6-2 Unit Process Design Capacity DRG WQTC

Unit Process Description Firm Total Capacity
Capacity
Bar Screens 3 Screens — 175 MGD each 350 MGD 525 MGD
Raw Wastewater | 8 Pumps —29.4 MGD @ 68.3 ft | 205 MGD 235 MGD
Pumps TDH
Wet Weather 3 Pumps — 25 MGD @ 68.4 ft 114 MGD 153 MGD
Pumps TDH
2 Pumps — 39 MGD @ 67 ft
TDH
Grit Basins 4 Basins — 50 MGD each 200 MGD
Aeration Basins | 2 Stabilization Basins — 1.98 200 MGD
MG each (No. 3 and 4)
3 Contact Basins — 1.76 MG
each (No 1, 2 and 5)
Clarifiers 12 Clarifiers — 130 ft diameter, 200 MGD
1.36 MG each
Secondary 2 pumps — 27 MGD 43 MGD 70 MGD
Sludge Pumps 2 pumps - 8 MGD
Chlorine Contact | 4 Basins — 50 MGD each 200 MGD
*Firm capacity applies to pumping facilities and is calculated with the largest one unit out of service.
Section 6 October 2017
Existing Wastewater System Page 3 of 15




Treatment Center
Location

Main Entrance

Surisdictional
\Wetlands:

. Administration Building/LAB

Secondary Clarifiers 1 - 12

. Aeration Basins 1 -5

RAS/WAS Building

Chlorine Contact Basins
Sodium Bisulfite Building
Sodium Hypochlorite Building
Screening Building Raw
Wastewater Pump Station
Process Water Building (W2)

Grit Handling Building

13.
14.
15.
16.

17

18.
19.
20.
21.
22.
Electrical Substation (Main High Yard) 23.

_ Grit Basins 1 - 4 24,

5 2D AR

Wet Weather Pump Station Building 25.
Backup Screening Building 26.
Substation 27.
Blower Building 28.
Maintenance Building 29.

Solids Holding Tanks
Transformer

Biofilter-Odor Control
Equalization Basin

Carbon Adsorber-Odor Control
Short-Term Detention Basin
Short-Term Detention Basin
Blower Building

Lubricant Storage Building
Solids Holding Building
Influent Splitter Box

Rain Gauge

Generator

Backflow Preventer Main Cutoff
Secondary Scum Pumps
Screening Dumpster
Clarifier MCC Building
Scum Well Pump Station
Grit Electrical MCC

North Flow Splitter Box

Figure: 6-2

DEREK R. GUTHRIE FACILITES PLAN UPDATH
LOUISVILLE AND JEFFERSON COUNTY
METROPOLITAN SEWER DISTRICT

DEREK R GUTHRIE
WATER QUALITY
TREATMENT CENTER

Flow Type

> Process
=) Force Main
= Sanitary Sewer

Streams
@ Flood Gates

0 100 200 Feet
A

1 inch equals 200 feet

NOTE:

This plan is intended to be a

representation of plant flows.
For more detailed information
see Record Drawing No.12484

yimsd

Safe, clean waterways

SLoJIC

Louisville/Jefferson County Information Consortium

Copyright © 2017, LOUISVILLE AND JEFFERSON
COUNTY METROPOLITAN SEWER DISTRICT (MSD),
LOUISVILLE WATER COMPANY (LWC),

LOUISVILLE METRO GOVERNMENT, and
JEFFERSON COUNTY PROPERTY VALUATION
ADMINISTRATOR (PVA).

All Rights Reserved.

Map Prepared by MSD GIS Services and Records

Map Created: 9/27/2017




Derek R. Guthrie WQTC
Regional Facilities Plan 2017

Following is a unit process description of the existing water quality treatment center.

6.2.2 Raw Wastewater Pump Station

The Raw Wastewater Pump Station (RWPS) was constructed as part of the 2010 — 2012
expansion. The new influent pump station is equipped with 3 bar screens and 8 submersible
pumps. For additional equipment specifications see Table 6-2. The structure and all equipment
were commissioned in 2012. There are no known condition deficiencies that need to be
addressed in the RWPS.

6.2.3 Wet Weather Pump Station

The Wet Weather Pump Station (WWPS) is located downstream from the RWPS. Screened
raw wastewater that exceeds the capacity of the RWPS will flow by gravity through the Wet
Weather Screening Building (WWSB) to the WWPS, where it is pumped to the Short Term
Detention Basin (STDB). The WWPS has 3 pumps rated at 25 MGD and 2 pumps rated at 39
MGD, for a firm capacity of 114 MGD. All pumps were either new or totally reconditioned as
part of the 2010 — 2012 expansion. During facility commissioning, vibration in excess of
specified limits was identified. As of March 2017 this issue has still not been corrected, but
MSD is working with the Contractor and the pump supplier under the terms of the construction
contract to correct this condition.

The WWPS has identified deficiencies that are currently being addressed with the replacement
of damaged switch gear. Additional manufacturer’s equipment testing will be performed to
address any other operational deficiencies. The heating, ventilation and air conditioning
(HVAC) systems and elevators for both WWPS and WWSB have exceeded their original
design life and should be considered for refurbishment or replacement. The WWSB building’s
drain system, including drain pumps, should be rebuilt. In addition, the screens in the WWSB
were not anticipated to be used following the expansion. They were left in place following the
expansion but were not refurbished. These screens should be considered for complete
refurbishment if operating experience shows them to be useful in the expanded treatment
process.

Section 6 October 2017
Existing Wastewater System Page 4 of 15



Derek R. Guthrie WQTC
Regional Facilities Plan 2017

6.2.4 Facility Operations

Under normal operating conditions, flow up to 200 MGD is supplied to the plant by the RWPS.
From there it is pumped, to the RWPS North Flow Splitter Box, through the influent channel,
to one or more of the four grit removal basin influent channels equipped with Parshall flumes.
In wet weather event flows in excess of 200 MGD, up to an additional 100 MGD is pumped by
the WWPS to the WWPS Receiving Structure, where it flows to the Short Term Detention
Basin (STDB). When the STDB is full, wastewater flows by gravity to the equalization basin
(EQB). Ultimately, the capacity of the WWPS will be increased from the current 100 MGD to
150 MGD, bringing the total wet weather capacity of the plant to 350 MGD. It is not expected
that this expansion will be required during the planning period covered by this RFP.

If the RWPS needs to be taken out of service for any reason, the WWPS can be used to supply
flow to the plant at a rate up to 100 MGD. This can be accomplished by raising (closing) the
gate on the RWPS Receiving Structure to isolate the RWPS and lowering (opening) the gate on
the WWPS Receiving Structure to allow flow to enter the plant.

6.2.5 Grit Removal Facilities

The grit removal facilities include four parallel influent channels, Parshall flumes, grit removal
basins, mechanisms, and grit pumps. Grit cyclones and grit classifiers are located in the Grit